Ak a5




Specification / BB{E1E

BEFORE YOU START

Before building and operating your KIT-FFEVO, you must read through all of the assembly instructions of this instruction manual and fully

understand them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin
assembling. Make sure you review this entire manual. We cannot accept your KIT-FFEVO for return or exchange after it has been partially or fully assembled.
HHIITHHIIC

KIT-FFEVODIAIL CLIRMET BRNICIE TR RE U AE 2 BFdH R RO CEREL THY BBLH WA A—IERITBLSIC. VIV EBEL

HFTFEV R2TDETEFHLBHRAEO>TTERLTHS. VAV DI TES IS FEL BURREAZ DL BARE K THRTEEHEAHTEL, WHD—ER.
TN ETHHEI U ELS HBDORBPORRGEE—TEERADT. TTEREETVEY,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BEBEADY R—F

WRICE T BRMED BRROFBIE DY BLTEVETH BT OBRRICTERN S 258 IEHTEICIRACING Y R— F— LD A —/b jp@3racing.com.hk (BBt
SN THER T EOE . Efe DT TH A bhitp://www.3racing.com hkTIEEFIBE®. £y b7y 7OBERP®. 4 7Y aFIViI\—Y RUZDMOEROEREECH
Wl E T, BE B ERICTIF B LTHRAWERIF K3 TEBRYRIGOLET,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-FFEVO. Using any third

party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting
directly or indirectly from the purchase, ownership or use of the product.

ZeiEE

HRADBH LT ETTRFT Dallch  EURERBEEZ BHH G U REEEICB RV T EV, RESBEE LS FHRBDBAMCE N T VWO TEBRBTEDLSITERY
HTEWV, ZRDEREEIIRY BTeHICKIT-FFEVOBRRD T v 75 L — NV —XEBRELTEYE LT, E=EDER BRACING 7y 77 L— RS54 U5

DE&) ZHEWNCANET L REDRIEF T GBI E Y, BEERERIC RUOIERENICNRETHA T 5L £ TORHEMD BERTER,
REDRIERGERELZCRARTDTEIEVET,

Tool Include / HG@ICEHY—Ib: Specifications / B&RZAN Y%

500K O Overdll Length/2& : 410mm MAX
#500K F A 1L Overall Width/£1g : 250mm
Wheel Base/R1A—JUR—Z : 258mm
Weight/2f#EZ& : Approx 1600g

J #3500l
| #350 I

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
EHARERAR / Y Ty TR/ ey b Ty THEE / FTLVARE:

English Version / 3555HE: http://0s.3racing.hk

. Contents
Japanese Version / B&EERR:  http://www.3racing-jp.com /B&

14Gear Differential ¥ X AT 2 s o= e m e s e s s S e 3

Tool Req vired / Mgt‘“/_”/ : 2.Front And Rear Suspension Arm/ 7Ok & U7 HRT7—L --------------- 4-5
3.Steering System / AF7YVGTIATIL - ---m-mmmmmm e I3

L e Yygnen 4.Front & Rear Bulkhead / 70 F&UTINIVIAYE oo oomomooo 7.8

%;gﬁﬁ ;:‘Jf;”cr‘ 5.Front & Rear Shock Tower/ 7OV F & U739 98T = —-ccmmommcmeee o 9-10

lal.‘m.: 2.5mm Ball Driver Hex Wrench
| (1 2.5mm ABR—IVES1/5—

(e 4.0mm Phillips Screwdriver Rear Motor Chassis Configuration / U7 E—2—v—V5%E
= [1 4.0mm 752F51/—

([ e—stay oo i 6. Front & Rear Stabilizer/ 7O/ F&UT - RRESAHF— - --oooomommoo. 11-12
7.Front Knuckle & Upper Linkage / 702 b Fv9Ib & T7YyIN—VI 5= ---mmm-- 13
8. Rear Up Right & Upper Linkage / U7 -7y 7 54 b & TyN—UVr—Y  -------- 14
§< @ 9.0il Damper /A A VAL N — -~ === 15-16
PLIERS WIRE CUTTER 10. RC Unit Installation / RCL= FOERYFF -- === == -mmmmmmeem e 17-18
TS - TAV—hyE— 11. Front Bumper & Body Post / 70/ kX \— & KFA—HKRF - ----mmmommmm 19

LLZ AT - Mid Motor Chassis Configuration / S FE—2—v—ViRE
ey KNIFE e 121 Body Post [t f—#iRR i o at Bl A s Sl N e 20
13.Parts Include / B RICEHB/IN—YBAG1 &2 - --------commmm oo 21
m A—— T 1) 13. Parts Include / BRI ZHBI—Y BAG2&3 -~ - < <cmmoooommmmmean 22
%?;—P:_REA_MQEE LY\{/EE_EZ E/RS 13. Parts Include / BRIEZ$HB/N—Y BAG3 &4 - ----------ommmmo - 23
13. Parts Include / B RUCEHB/IN—"YBAG5 &6 -------------~--——oo_ 24
gi f;G;LbU—E 13. Parts Include / R ITZHB/\—Y BAGT &8 ~-----==-=-==-=-omomemm o 25
13. Parts Include / B GITE B/ N\—"Y BAGS -~ =~ === == omooomoo oo 2

-2



1. Gear Differential / ¥77577

M2 x 9.8mm Pin (2)
L M2x9.8mm EZ/ (2)

M2.6 x 8mm Flat Screw (4)

Step 1

G

18T Aluminium Bevel Gear
18T ZILEANILFT

re
7

Z== 18T Aluminium Bevel Gear (2)

39T Gear Differential Cover
9T F7 77 HIN—

F‘_‘;q GREEN SLIME

e | (Notinduded)
TY-Y25

(MBIIEENTWELA)

AL

rd
M5.1x15.4x0.3mm /@ps O-Ring _ -7
Spacer (2) PSOU>7 < BER Geinidien
ANR—H—(2) /(Sﬂ‘ ~ - | Rmarnroses
M2 x9.8mm e
\ Pin s

~ re
g
7
7
7

P

Ve
18T
18T

18T ZILERNILET (2)

M10x 15 x4mm
Bearing (2)
RN7UVT(2)

\ #500K Oil

A3

v
A

-7 Step:

7
7
7

Differential Outer Joint
FITOR—=TaqA b

= < Differential Outer Joint
M2.6x8mm 75w FR7 11— (4) P FIFHE—-T a4 b
a re
P5 O-Ring (2) M5.1 x15.4 X 0.3mm -
P50U>7(2) Spacer “ 39T Gear Differential Housing
AR—Hf— # TETFINGI VY

M5.1x15.4x03mm
Spacer
AR—H—

/@\ P5 O-Ring

Aluminium Bevel Gear PsOU>VY

TIVI RN ET 6('
X
Y

#500K 71

M2 x 9.8mm
Pin
Er

After installing the 18T Bevel Gear, fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the left diagram.

1BTANVF 7 ZM I E LIt ZRDEL S ITI8TANLF
TERELDEEFMIWETINI IV IDRICANTLEEL,

| #500K A1

3.5mm Cross Pin (1)
3.5mm2AaXE> (1)

o]

Differential Outer Joint (2) mgiﬁs)c(rmm
TITIR—=IaA k() TS5y RO Ya—

/P

I—/,

39T Gear Differential Cover (1)
9T T FTHN—(1)

39T Gear Differential Housing (1)
39TX7F71\0I25(1)

¥

1
1

3.5mm Cross Pin

0T Aluminium Bevel Gear
0T ZILERNILFT

3.5mmyOxEY _— 4
#500K Oil
10T Aluminiufn Bevel Gear@\
10T 7 IV ERNILFT
m g
After installing the 10T Bevel Gears, fill
....... Differential Housing with enough oil to

Gear Differential Gasket
FTTFIHRTw b

completely cover the Cross Pin as shown

in the above diagram. Slowly rotate the

Outer Joint to remove any air bubbles

trapped under the Bevel Gears.
10TANILF T ZRN 3 E LTI,
EROESICVOREVEEHEZIFEET IV E
TI7INIIVTDRITANTL XL,
ARNVFTORITATNZRBERY £518
K72 —TaA Y b2V ERLTIEEL

M10x 15 x4
Bearing
~7UVT

I\ 2
N ¥
2NJ

M10x15x4mm
Bearing
TV T

Assembled View
FAZ YA




2. Front And Rear Suspension Arm / 70k &UT7H A7 —L

| BAG 2
D

M3 x 6mm Flat Screw (8)
M3x6mm 75w F R 21— (8)

Ol

M3 x 6 x 1.5mm Spacer (8)
M3 x 6 x 1.5mm A X—14— (8)

M4 x 10mm Set Screw (4)
M4x10mmty FX71) 21— (4)

Crwe

4.8mm Ball Stud (2)
4.8mmR—IVAZ Y K (2)

(Tl

5.8mm Ball Stud (4)
58mmAR—JVAZ Y K (4)

L= 1
Suspension Mount FR-0 (4)
H A MFR-0(4)

[ 1
M3 x 46mm Pin (4)
M3 x46mm E/ (4)

Front Suspension Arm / 702 k- Y ZX7—L

Front Suspension Arm M3x6x1
7OY kHAT— X6.X.]:50mm

Spacer

Assembled View

#H 37

M3 x6x 1.5mm "‘E—Ll_gl
Spacer

AR—H—

A © o ——)]
= 0 |

M4 x 10mm M3 x 46mm 2.5mm

Set Screw Pin

£y hRTY1— gz

5.8mm Ball Stud

SEmm A— b2y K EE  BRIDETIRR T TERELTIEE,

[Ngte : Please repeat steps for Right Side assembly. ]

—..-5"‘_1-
O

=

S 704

Rear Suspension Arm / U7 - H#Z7—L
Left / A&l

5.8mm Ball Stud
58mm i R—)bXZ Y F

Rear Suspension Arm
UFHRAFP=4

Assembled View
rswsai;xumm g 43T
AN—tH—

M3 x 46mm Pin
M3 x 46 »
/é M3 x6x1.5mm XAGmim £
Shacer \] 7 N[ 17
M4 x 10mm A=Y= <©:‘ /' i {O O/U lL e v@
Set Screw ==
Yy bRV 21—

4.8mm Ball Stud Note : Please repeat steps for Right Side ass
prrosie s [;Eﬁ:EmmmﬁHZ?vj%ﬂUELT<ﬁ$un

emblyj

Front Suspension Arm (2)
78V FYRAT7—L4(2)

Z

Rear Suspension Arm (2)
Y7 -HR7—L(2)

O

Main Chassis (1)
AL v —(1)

Suspension Mount FR-0
HAT U FFR-0

M3 x 6mm
Flat Screw
27v bRAYYa—




2. Front And Rear Suspension Arm / 70k & U7 A7 — L
| BAG 2

gl

Pivot Ball (8)
ERy FER—Ib (8)

m Pivot Ball < /®\Plvot Ball

ERy b= ~ Sl

M3 x 6mm Flat Screw (2) /\5) ,ﬁj‘s,_‘_ﬁ;ﬁ’aﬁ‘r//" g
M3xémm 75w XYY 21— (2) /®\ - N
Pivot Ball
0 ERy bf—b o

- Note: After the suspension arms are assembled, they should be

s ion Mount FF-0 able to move up and down freely.
oy LFEY THE | YA7—LORAHHRERLE LS, ETOBEE
) : _ AL—XT BT EFLETT.
FIH®
U U

Suspension Mount FF-0 (1)
TR FFF-0(1)

Pivot Ball
ERY bR—b

T

0o o o ff}

C—=—=—0

Rear Suspension Mount RR+1 (1)
U7HAI T FRR+1(1)

M3 x 6mm Flat Screw
M3x6mm 75y PRS2 21—

Pivot Ball
ERy bR—b

/®\ Pivot Ball
ERy bR—b

\-."- \, )
Pivot Ball P2\ N
ERy FR—IV m

Pivot Ball
ERy bR—Ib

Rear Suspension Mount RR+1 Note: After the suspension arms are assembled, they should be

UTYAITY B RR+1 able to move up and down freely.

CTHEE I YRAT-LOBFIHER LELES. ETOBEE
AL—ZXTBTEHLETT,

M3 x 6mm Flat Screw
M3x6mm 73y b XY Va—

-5-



3. Steering System / A7 77U/ VAT

M6 x 5 x 2.8mm Nut

M3 x 6mm Flat Screw (4)
M3x6mm 735w bRV 1—(4)

M3 x 5 x0.2mm Shim (2)
M3 x5x0.2mm </ L (2)

M3 x 6 x 2.5mm Bearing (2)

M3 x6x25mmAN7 Y45 (2)

M3 x 6 x 1.0mm Spacer (2)

@I] M3 x6x 1.0mm AR—H— (2)
@IB] M6 x 5 x 2.8mm Nut (2)

M6 x5x2.8mm 7+ k (2)

O:“' 4.8mm Ball Stud (2)

4.8mm R—JLAZ v F (2)
M3 x 10mm Button Screw (2)

M3x1T0mMmARZ A5 1) 21— (2)

M3 x 20mm Button Screw (1)
M3 x20mmAREZ VA7) 21— (1)

Ol

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5 x 6.5x 2.5mm 7’5 RAXR—H— (2)

Ol

5mm Steering Flat Head Washer (2)
S5mmRAFTVIITS5Y Ay KTy Y v —(2)

i

M8 x 10.5mm Steering Post (2)
M8x10.5mm XA 77 UG RA k (2)

O—>

Steering Arm - Left(1)
ATFT VYT 7 —1I-Ef(1)

M5 x 8 x 2.5mm Bearing (4)
M5 x8x25mm A7 147 (4)

Steering Arm - Right(1)
ATFT7 U7 —L-&H(1)

—/© O\
C )

Steering Link(1)
AF7UT90>5(1)

Steering Link
M3 x6x1.0mm gl S - N
Spacer AFTINTIY
AN—H—

M3 x6mm
Flat Screw

73y bR 21—

5mm Steering Flat
Head Washer
S5mmATFT VT 7
Fv MY FDy e —

4.8mm Ball Stud
48mmAR—)ILAZ Y F M3 x 6 x2.5mm
Bearing

TUVT

M5 x 8 x 2.5mm

X

5mm Steering Flat

Head Washer B?i”"?
SmmAT7TIVTT NT7YT
Sy bAyETyyv— EB/ M3 x5 x 0.2mm
Shim
PN
Y M5 x 6.5x2.5mm
Bearing
TV T

Brass Spacer
TSAAR—H—

Steering Arm - Right

M5 x 8x 2.5mm /8

M6 x5x2.8mm 7+ b

e

%{ M3 x6x2.5mm

Bearing
7Y

M3 x5x0.2mm
Shim
2N

M5x6.5x2.5mm ATTVTT7—L-HR

Brass Spacer =

FIRAN=F— M3 x 20mm
Button Screw
KEYAYYa—

M3 x 10mm
glesa)r(ig; 2.5mm Button Screw
Ny RKEVZRY)a1—
Steering Arm - Left N7UVYT -

ATTVVITTP—L- %R

M5 x 8 x2.5mm
Bearing
FUYT

Steering Post

ARFT7VIIRA L ~ A
ez
= /

Z\%3

==

Note : After steering system is assembled, it should be
able to turn freely.
TEB I RATT VYTV RTLOBFTIHN R LE LS,

M3 x 6mm

HEEAL—XTHIEHNLETY,

Flat Screw
7Y bR a—

-6 -




4. Front & Rear Bulkhead / 78/ F&IJTNIVIANYEF

M3 x 4mm Button Screw (1)

M3 x4mm RE2 X7 1) 2—(1)

M3 x 6mm Flat Screw (3)

M3x6mm 75w FXZU1—(3)

M3 x 8mm Flat Screw (1)

M3x8mm 75w FRAZUa2—(1)
M3 x 10mm Flat Screw (1)
M3x10mm 75wy F AT 2—(1)

M3 x 16mm Flat Screw (1)

M3x16mm 735w FR2Ua—(1)

M1.5 x 9mm Pin (1)

M1.5x9mm E> (1)

M4 x 6 x 0.2mm Shim (1)

M4 x6x0.2mm > L (1)

M4 x 6 x 5.7mm Post (1)
M4 x6x5.7mm KXk (1)

|

H

M4 x 10 x 4mm Bearing (2)
M4 x10x4mm N7 Y5 (2)

©00

M5 x 10 x 4mm Bearing (2)
M5x10x4mm X771 > 5 (2)

©

M7 x 6.9mm Bearing Spacer (1)

M5 x 6.5 x Tmm Brass Spacer (1)

0=

i

M8 x 23mm Bearing Post (1)
M8x23mm R7 UV FRA k(1)

Lo ° |

M4 x 43.5mm Shaft (1)
M4x435mm <+ 7 k(1)

S

17T Pinion Gear (1)
TTEZAF7 (1)

21T Pinion Gear (1)
2Q1ITEZA>F7 (1)

L & |

Front Battery Holder (1)
ZaY bNyF)—=KIVE—(1)

Rear Battery Holder(1)
U7 INy 7Y —FRILE—(1)

M7 x6.9mm 77 1) 25 ZARX—H— (1)

M5x6.5x Tmm 75 R AR—H— (1)

SN
— O\ ‘é&@

Assembled View
AT X

Eﬂ ~Front Battery Holder

70 by FU—FRIbE—

M\ Rear Battery Holder
U7y 7)) —RIvad—

Flat Screw
75y bRIVa—

M1.5x 9mm
Pin

17T Pinion Gear
1TTEZAVF7

M4 x 43.5mm
Shaft
PAPA

M4 x 10x 4mm

( Post
Bearing
7T
M4 x 6 x 0.2mm
Shim
PZN
@)
M3 x4mm
Button Screw
utto _ M3 x8mm
REVAIYa Flat Screw
75y ROV a—

Front Bulkhead- Left
ar kb oAy F-E£8

Assembled View
#4037 [

M4 x6x5.7mm |

M3 x 16mm

Flat Screw
M4 x10x4mm Z5v bR Ya—
Bearing Motor Plate
E—5—-7L—}

7Y T

/L‘T

M3 x 10mm
Flat Screw
729y FRIV a2~

Front Bulkhead- Right

‘ Zar kb oAay F- &R

M8 x 23mm
Bearing Post
N7V TR

M5x6.5x Tmm
Brass Spacer
TS5ZAAR—H—
M5 x 10 x 4mm
Bearing
RTU>YG,
M5 x 10 x 4mm
Bearing
~"7PIT
21T Pinion Gear
AQTEZAVFT
M7 x 6.9mm Bearing Spacer

M7 x 6.9mm X7 1) > 5 AR—H—

-7-



4. Front & Rear Bulkhead / 7O F&Y7ZINIVIANYF

Flat Screw
77y A7) 21—

M3 x 6mm Flat Screw (12)
M3x6mm 75wy F X7 1) a1—(12)

Bearing Holder
(ﬂ- 7Y GRILE—

M3 x 6mm Button Screw (8)
M3x6mm K2R 1) 1—(8)
©
©

Bearing Holder
N7V TRIVE—

Q\.@

Bearing Holder (2) t;/ll3txsemm
N7V TRIVE—(2) e ;’E";7 .

Assembled View
ARy
Bulkhead B
NILIAY KB

Bulkhead A
VI AY KA

Bulkhead A (1)
NI~y RAQ1)

Bulkhead B (1)
by KB (1) Pl Sorom
259y bR a—

M3 x 6mm
Button Screw
REVRA9)a1—

Front Bulkhead- Left (1)
av k-NIboAy F-E8 (1)

I
¥

Upper Deck
TYN—TFvF

Front Bulkhead- Right (1)
Zav -y B-A4 (1)

X X

—0 0

Upper Deck (1)
7yIN—TvF(1)




5. Front & Rear Shock Tower /70 b & Y773y 9327 —

M1.5 x 9mm Pin (1)
M1.5x9mm E (1)

H

T

M3 x 6mm Button Screw (4)
M3 x6mmRZV R 1) 1—(4)

T

M3 x 10mm Flat Head Screw (4)
M3x10mm 73w kAY FRXT Y 21—
(Ev o941 XDERE) (4)

|

M4 x 6 x Tmm Spacer (1)
M4 x 6 x Tmm ZAX—H—(1)

O

O

5.8mm Ball Stud (2)
5.8mmAR—ILAZ Y F(2)

Q|

M8 x 2mm Shock Tower Shim (2)
M8x2mm I av I 2T7—L(2)

Aluminum Drift Gear Adaptor (1)
FIVERUTZ FTTFETEZ—(1)

48 Pitch Spur Gear 75T (1)
48 £ F 75T ZIN—F7 (1)
—M

”oooooooooow

Front Body Post (2)
70 M RT4—KRAF(2)

X 2
or————jo

Front Shock Tower (1)
A bkravo27—(1)

|

U

0] O

Front Body Post Tower (1)
707 bRTFA—KZA+2T7—(1)

M1.5 x 9mm Pin

M1.5 x 9mm t"//u

Aluminum Drift Gear Adaptor
TIWIFUT FTT7ETE—

M4 x6x Tmm

Assembled Vie

3

Front / 7Ok

o<

5.8mm Ball &

M8 x 2mm

vavIrI7—

Shock Tower Shim

tud

58mmA—JLRR Y

Assembled View

A RAR

M3 x 10mm
Flat Head Screw

73y Ay FRIUa—

(Ev o1 ZD

M3 x 6mm Button Screw
M3x6mmARRE A )1—

48 Pitch Spur Gear 75T
48 Ew F 75T AN—F7

M3 x 10mm

Flat Head Screw

7299 bAY FA2Ya—
(Ev 7314 XDERE)

Front Shock Tower
7Y bkyavyao—

Front Body Post Tower
7Y bRTFA—RRA MR T—

Assembled View
237 X

Hig)

-9.

Front Body Post
707 b-RF4—RKX b




5. Front & Rear Shock Tower/ 7/ & V77/3v9427—

M3 x 6mm Flat Screw (4)

M3x6mm 75w R 21— (4)
M3 x 8mm Flat Screw (4)
M3x8mm 75w FXI 1) 21— (4)

M3 x 10mm Flat Screw (4)

M3x10mm 75y F R U a1—(4)

M3 x 8mm Button Screw (2)
M3x8mm K2 ZA91) 12— (2)

M3 x 6 x Tmm Spacer (2)
M3 x 6 x Tmm AN—1— (2)

l

:'M3 X 6 x 4mm Spacer (6)

@ M3 x 6 x 4mm R X—1— (6)

O:mlﬂimm Ball Stud L=4 (2)
48mm R—ILRZ Y K L=4(2)
O:ﬂl' 4.8mm Ball Stud (2)

48mmiR—ILAZ Y K (2)
M3 x 12mm Button Screw (2)

M3x12ZmmARZ2AT ) 12— (2)

5.8mm Ball Stud (2)
5.8mmAR—ILAZ Y F(2)

[

M3 x 6 x 1.5mm Spacer (4)
M3 x 6 x 1.5mm AXR—H— (4)

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm ANX—4%— (2)

J ~ N\
1 O N
Upper Linkage Mount (4)
TyIN=UDr—I3Iu7 b+ (4)

@) O

Bulkhead Cover A (1)
NI~y FAIR—A(1)

©) O

Bulkhead Cover B (1)
NIV A~y FAIN—B(1)

Rear Shock Tower (1)
Y7oavor7—(1)

Front / 7Ok

4.8mm Ball Stud
48mmKR—IbR 2w K

-
L
4

Upper Linkage Mount
TYN=U2r—93 o0k

M3 x 6 x2mm
M3 x 10mm e
Flat Screw
799 A Yi~= M3 x 12mm
Button Screw
REVZAY ) a—

Note : Please repeat steps for Right
Side assembly.
THEE  BARIOMEIEAT Y TEEVERL T EL,

Assembled View
#0537 [

4.8mm Ball Stud L=4

48mm R—IVRZ v F L=4\%
M3 x 6 x Tmm Spacer
M3 x6 x Tmm ZX—#—

M3 x6x1.5mm
T Upper Linkage Mount
A=Y TUN—UTr—IR9Yk

Bulkhead Cover A
oAy Fhin—A

Rear Shock Tower
U723y o27—

M3 x 8mm
Button Screw

KEVZAHY) 21—
A Assembled View

3™

Note : Please repeat steps for Right Side assembly.
TEE BRIOMEMIER Ty T ERVELTIIEEWY,

M3 x 8mm Flat Screw
M3x8mm 73wy bR 21—

]

5.8mm Ball Stud /® [

58mmA—IbA2 Y F

Assembled View
ARy

M3 x 6mm Flat Screw
M3x6mm 73w FRSZVJa1—

-10 -




6. Front & Rear Stabilizer / 7O/ F&Y7 - AZESAH—

M3 x 3mm Set Screw (2)
M3x3mmty b XY a1—(2)

1

M1.6 x 5mm Socket Screw (4)
M16X5mm Y&y FXTY) 21— (4)

T

M3 x 6mm Button Screw (4)
M3x6mmiRZVRAIY 21— (4)

4.75mm Stabilizer Ball (2)
475mm A Z2ES A HF—KR—IL (2)

o]

Stabilizer Locker (2)
AZESAHF—0Ovh—(2)

Ol

M4 x 7 x 2.5mm Bearing (2)
M4 x7x2.5mm 715 (2)

O

4.8mm Ball Stud (2)
4.8mm R—JVRAZ v K (2)

=]

4.8mm x 16mm Ball Cap (2)
48mmx 16mm R—bF+ v 7 (2)

QO
o A

Anti-Roll Bar Holder (2)
AZ2ESAHF=KRIVLE—(2)

1.3mm Stabilizer (1)
1.3mm AZEZ A H—(1)

M3 x 6mm Button Screw /i
M3x6mmRRZV RV 21— T%\ i ?

Assembled View
2837 X

Front / 7Ok

Socket Screw

W\R M1.6x 5mm
= iy |"7\7U1'——ﬁﬁ

M3 x3mm
Set Screw
£y bAOY 2—
Anti-Roll Bar Holder M4 x7x2.5mm
RREZAH—RILA— Bearing
—3 RTUY

4.75mm Stabilizer Ball

4.75mm A2 ES A HF—=FK—b
Stabilizer Locker
RA2ES1¥—Ovh—

4.8mm x 16mm Ball Cap
48mmx 16mm K—J)VF v v S

4.8mm Ball Stud /%
48mmR—JVA Ry F

Assembled View
#0357 X

-11 -



6. Front & Rear Stabilizer / 70/ F&Y7 - R2ES A HF—

@ Front as M3 x 3mm Set Screw
2Bk M3x3mmt v I‘Z’?Ul—t.

M3 x 3mm Set Screw (6)
M3x3mmEy b X 1) a1—(6)

O

4.8mm Ball Stud (2)
4.8mmKRK—IVAZ Y K (2)

Stabilizer Locker (2)
A2EZAMHF—Oy hH—(2)

Ol

M4 x 7 x 2.5mm Bearing (2)
M4xX7x25mm A7 U5 (2)

===

4.8mm x 16mm Ball Cap (2)

FAERyA
4.8mmx 16mm R—JbF+ v 7 (2)

C%] M3 x3mm
Set Screw

Stabilizer Ball Cap (2) £y hRoYa—
AZESAHF—R—Ib¥+v 7 (2)

M4x7x2.
1.2mm Stabilizer Bea)r(in; smm
1.2mm 22 ES /4 — NP
M3 x 3mm
- Set Screw - Stabilizer Ball Cap
1.2mm Stabilizer (1) £y PRI 21— Stabilizer Locker 2EESAY—FK—bEvy T

1.2mm A ZES A H—(1) 2RSSOy H—

4.8mm Ball Stud /%
48mmR—)bRZ Y F

Omm

4.8mm x 16mm
Ball Cap
R=bFvv7




7. Front Knuckle & Upper Linkage / 702k -Fy 71V & 7y IN—=) 05—

(o 6 | Bac 5

M2 x 9.8mm Pin (2)
C—) M2x9smm > (2)

M5.7 x 4.2mm Flanged Tube (2)
M5.7x42mm 75 F1—7(2)

M5.7 x 5.5mm Flanged Tube (2)
M5.7x55mm 75 I F 21— (2)
M1.6 x 5mm Socket Screw (2)
D-M1.6x5mm Vory bR2Ua1—(2)

h M3 x 6mm Set Screw (2)
M3x6emmty F RV 1—(2)

(Ih M3 x 10mm Button Screw (2)
M3x10mm RZ2 AU a1—(2)
Ojt' 4.8mm Ball Stud (2)
4.8mm R—JVZAZ v F(2)
[j“.4.8mm Ball Stud L=9 (2)
4.8mm R—JLA 2w K L=9 (2)
I — M3 x 22.9mm Pin (2)

M3 x22.9mm E> (2)

M5 x 10 x 3mm Bearing (2)
M5x10x3mmA7 Y45 (2)

M5 x 10 x 4mm Bearing (2)
M5x10x4mm A7 Y > 45 (2)

N 4mm Wheel Adaptor (2)
. Aamm KA —IVT7 ET 32— (2)

28mm Turnbuckle (2)
28mm 22—\ 71U (2)

42mm Turnbuckle (2)
2mm 22— IN\v 71V (2)

) C
4.8mm x 16mm Ball Cap (6)
4.8mm x 16mm R—JbF+ v 7 (6)

Knuckle Arm (2)
Ty oILT7—L4(2)

-Hub - Left (1) / Right (1)
CNT-EM/&Q)

SSK Driveshaft (2)
BAFZvII%T (2

Front Knuckle / 7>k -+vyoi1b M5x 10 x 3mm
Bgarlng X
Left / A Knuckle Arm TN
FYoIT—L

M5 x 10 x 4mm
Bearing
7Y T

SSK Driveshaft
A4V I+ T+

4mm Wheel Adaptor
Amm KA —IVT T Z2—

4.8mm Ball Stud L=9
4.8mm F—JbRAZ v FL=9

C-Hub - Left
CNT -Efl

M1.6 x 5mm
Socket Screw 4.8mm Ball Stud
VI kA7 a— 48mm K—jVREY F mgnzngZRr: _—

D B
q _JL@_,

M5.7 x 5.5mm /%

Flanged Tube
753V IFa1—7

Assembled View
4HAI M

M3 x 10mm
Button Screw
REVRY)a—

Note: After the knuckles are assembled, they should be able
to move freely. - [Nofe : Please repeat steps for Right Side assembly.

TEEBFIELRS. BMEERL—XTRTEHNLET THEE  AROMEIIER Ty TERVEL TR EL,

)

28mm Turnbuckle
28mm Z—2 I\ b

Upper linkage / 7viN—U>5—o

CESEED X2

11.75mm 4.8mmx 16mm 4.8mm x 16mm
* Ball Ca|
Assembled View NE s Fmllk 7
4037 [

42mm Turnbuckle
2mm 2=\ 7V

FEEE0 X2 Bl -0

26.9mm 4.8mm x 16mm Ball Cap

Assembled Vlew 4.8mmx 16mm R—jLbF¥+ v 7
#3I X
11.75mm 2

S=

NN

i) ;',’/ (S
'(& /4
7 ‘ﬁ

3

M3 x 22.9mm Pin
M3x229mm E>

\
(&

e

A\
)
R

/A

Note: After installing, it should be able
to move up and down freely.
CTEE  ATET S Y- 0RFIH
TR LELRES, YZAT7—L4L
LTOBEERL—XTST
M3 x 6mm

EHVLETT.
Set Screw \‘ ) j
£y FROYa2— —
7 = ==/ 26.9mm Note : Please repeat steps for Right Side assembly.
: THE BRIOELIER Ty TERVEBL TS,




8. Rear Up Right & Upper Linkage / U7 -7 754 & 7vIN—D) 20—

BAG b @ Front / 72k

M3 x 3mm Set Screw (2)
M3x3mmtwy FR7Ua1—(2)

[

M1.6 x 5mm Socket Screw (2) NS : N i ssembled View
M1.6x5mm VoY FRI1)21—(2) ' 3 b\ -

U

M2 x 9.8mm Pin (2)
M2x9.8mm E> (2)

O

4.8mm Ball Stud (2) Rear Up Right / U77- 7Y 751k
48mmAR—JLXZ Y K (2)
Left / 726 4.8mm Ball Stud

48mm R—IVRAZ v F Outer Shaft

M3 x 6 x 2.0mm PoR=o%2h
Spacer

M3 x 6 x 2.0mm Spacer (2) : .

AR—H—
M3 x 6 x 2.0mm AN—14%—(2) Rear Upright - Left
UPPyFS5Ah-%&

M5x 10 x4mm
Bearing

M5 x 10 x 4mm Bearing (4) "7UZY,
M5x10x4mm A7 )5 (4)

4mm Wheel Adaptor

4mm KA — VT X T & —

4mm Wheel Adaptor (2) 40 <
A 7 X
dmm RA— V7 ET2—(2) ALY
/T ) [NoTe : Please repeat steps for Right Side assembly. ]
M1.6 x 5Smm Socket Screw M2 x 9.8mm Pin ey ik = § g
M3 x 26.4mm Pin (2) M1.6x5mm VoY bZXYUa1— M2 x9.8mm £/ CER AROHELEATY TERBL TR EL,

M3 x26.4mm E> (2)

I i | (:%]_q-—[% :E}:E‘:%
13.5mm

28mm Turnbuckle (2) y 16 28mm Turnbuckle 48 16 .
28mm Z2—> 1\ £l (2) BallEnd T BmE—YSy o gican Assembled View

[I R—=ILTVF R—=ibFrv 7 ZEI-L &-l

Outer Shaft (2)
TI2—%T k(2

4.8mm x 16mm Ball Cap (2) N Ao
4.8mmx 16mm R—)bF+ v 7 (2) - = ==\ s .‘1‘ WG\

4.8mm x 16mm Ball End (2) in M3 x3mm Se‘t‘Screw '
48mmx 16mm R—JLIT Y K (2) N M3 x26.4mm £ M3x3mmEy FR7Ua1—

Ji JI
Q) ©
2 R2
© ©

Rear Upright - Left (1) / Right (1)
D77y T4 0-E2MN)/EQ)

Note : Please repeat steps for Right Side assembly.
AR AROMILIER Ty T ERYERLTIEE L,

Note: After installing, it should be able
to move up and down freely.
TEE | ATET SA Y —-DmHIH
. THRLELRS, R7—L4
Assembled View LTOBEEZ LT BT

A ERBETT,
ZH37 [




9. Oil Damper / A IVHE >/ I\—

BAG 7 Shock Piston (3 Holes)
Y39 IER FYEHR—IV)

N
2.5x 6 x 0.4mm E-Ring (8) é'g."“o"‘”‘m"ﬁ\ M2.8x1.9mm
25x6x04mmEY > (8) ol 3 x23mm oSy
[v]d a
@M2.8x1.9mm O-Ring (4) YavsveI b fottom
~ 5 ottom Cap
M2.8x1.9mmOV % (4) KibLFrwT

0-Ring Cover (4) é
0UYTHIN—(4) ‘

O . E-Ring .
d Shock Piston (3 Holes) (4) EYSH g—lgil;s;;;\;e\‘r_
. a3y IER B ER—IV)(4)
Shock Body
VaysRFe— M12.5x 1.5mm
O-Ring
M12.5 x 1.5mm O-Ring (4) UPZA
M125x1.5mmO"Y > % (4)
; Bottom Cap (4)
R P Adjustable Ring
] Tl‘-bx:‘:‘\" /7(4) i{%é;})y
CORRECT
Upper Cover (4) 5.8mmx 10.2mm @ ER
7V IN—HIN— (4) ggﬁfg;f v

Adjustable Ring (4) \/

AREY>T 4)

) Please Pre-thred the bal end hole by using a M3 Screw.
AVZAF=ILORIE. M3RS Y a1 —RBITR—IVIY FR—ILEBYHFTTEL,

#350 Oil 1.Fully extend the shock shaft until piston is at the bottom of shock body,
while holding the shock upright fill shock oil to the level shown on the diagram
#350 A1)V to the left.

2av 7% 7 FESIWT. EX BV v IRT4—ORETICLTTEL,
BHILYVavIIv 7 MESIWT. Y3 v 0F A VEERICRTDOLSITEALTLEEL,

Ol

Big Bore Damper Foam (4)
EvIR7EVIN—T +—L (4)

2.5lowly compress and extent shock shaft to remove any air bubbles under the piston.
KRB FYy TNEHNB LS ER M EETIBELTTEL. KEH/EEZET.
ER b OBBHELSTTTEN,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes
or until all air bubbles have been removed.

BEZavI7Iv 7 FESIVT. EX AV 3V IRT A OBRETIELTTEL, SE
THhE. YavIF IV ERELTTEL, SRHAHNDESIT. 584<B0Yavy
EREVWTTEL,
4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
- a3y oo UAVFy v TERSGIC. Y3V IRTA—ITBYMITTEL,

Shock Silicon Cap (4) L LROFIVFRATRZOPERORRTT.

Yavoy)arivv 74
5.Fully tighten the cap and clean off any excess oil.

m:ﬂ:_ FryTZLoOVBNEIT 2 EHHNSH T, WhicF IV EER>TTEL.
M3 x 23mm Shock Shaft (4) Upper Cover

TvIN—hIN—

M3x23mm>av oo+ 7+ (4)

O

5.8mm x 10.2mm Ball Cap (4)
5.8mmx 10.2mm R—)bF v v 7 (4)

Qo

Shock Top Plastic Cap (4)
2avI by TTSAFVIFY v T (4)

4.8mm Shock Top Plastic Cap
48mm¥avy by 7TSR
FvoFvy7

- Big Bore Damper Foam
Shock Silicon Cap EwHETEYIN—T

vavoyyarFrew 7

INCORRECT CORRECT
TIERE EfE

Install shock silicon cap on to shock body in an angle as shown,

it is normal for excess oil to leak out.
YayIRTa4—lcyavsryavFry

Shock Body (4) TEBIIHFZEER. PROFAIVBENET. ZhISEEORRTY.
23vIRT4—(4)

-15 -



9. Oil Damper / FLIVE >/ IN—

M1.4x 14 x 20.5mm 5.25T_Green
Spring (2)
A7V ()

M1.4x 14 x20.5mm 5.75T_Yellow
Spring (2)
ATUT(2)

Aluminum Spring Base Cover 13mm (4)
TIWVZ AT G R—=Z#/\—13mm (4)

Front / 70>k

M1.4x 14 x20.5mm 5.25T_Green

Spring
ATIT

Aluminum Spring Base Cover 13mm
FIVERTY 2 TR=ZH/—13mm

Assembled View
Az RyA

Aluminum Spring Base Cover 13mm
TIWEZXTY) GR—=ZH/8\—13mm

Assembled View
#0537 [¥]

Assembled View
Az RyA

-16 -



10. RC Unit Installation / RC1='y FOEIY{FLF

(6 o ] Bac 5

M3 x 6mm Flat Screw (5)
M3x6mm 75w A1) 12— (5)

M3 x 8mm Flat Screw (3)
M3x8mm 75wy PR 1—(3)

M3 x 6mm Button Screw (1)
M3x6mmRZ A1) 21— (1)

O:m' 4.8mm Ball Stud (1)
4.8mm R—JVAZ v F (1)
4.8mm Ball HEX L=4 (1)

4.8mm HR—JL(73A) L=4 (1)

@ D M3 x 6 x 4.0mm Spacer (3)
M3 x 6 x4.0mm AN—H—(3)
= 18mm Turnbuckle (1)
I 18mm Z— /Ny 71 (1)

l[©,

3MM Flat Head Washer (2)
3MM 735y bAY Fv o v —(2)

2l

Antenna Post (1)
TPoTFRAR(1)

Servo Post (1)
H—FRKX (1)

|o o

0O O

Servo Mount (1)
=Ko (1)

© ©)
©

Servo Plate (1)
HB—RTL—F (1)

3

Servo Saver (1)
H—Rt1 /11— (1)

@r=ls==]

4.8mm x 16mm Ball Cap (2)
4.8mmx 16mm R—JbF 4 v 7 (2)

d I — ]

Antenna and Antenna Rod Head (1)
TYTFH&TYTFOY FAY F()

Servo (Not Included)

Servo Post
Y—RERZRIZEFTNTEVE A, )

Y—RER

3MM Flat Head Washer
MM 75w kfAY KDy o4 —

Servo Mount
Y—KIo b
3MM Flat Head Washer

3SMM 73y bAy Fo v v —

M3 x 8mm /@
Flat Screw

73y FRAYYa— 4.8mm Ball Stud
48mm F—IVXZ v K
M3 x6mm
Flat Screw
75y bRV 21—

Servo Plate
H—KTL—t
O
Servo Saver
Y—Re1/\—
_ M3 x 6mm 18mm Turnbuckle

Button Screw
REVRA9)a—

-ré-ﬁ

.8mm x 16mm Ball Cap
48mmx 16mm R—jbF+ v 7

4.45mm
Assembled View
4037 X
4.8mm Ball HEX L=4
48mm F— b7 ) L=4

M3 x 6 x4.0mm
Spacer

18mm Z—>I\v )b

Antenna and Antenna Rod Head /

TYFFETYFFOY EAy R

Antenna Post
T7TFRZ i*

Flat Screw
75y bRIYa2—

Flat Screw
73y bR a—

Assembled View
PRy

-17 -



10. RC Unit Installation / RC='y FOEIY{FiF

BAG 8 (Not Included)

(HRITEEFATVELRA)

48 Pitch 34T Pinion Gear

4BEYFUTE=FV%7 .
[]]- Receiver 5
(Not Included) =5

Ly—nN— (®&IT
M3 x 6mm Button Screw (2) HEEhTEYELA. )

M3x6mmREZX T 1) 1—(2)
Qmuble Sided Sticky Tape

BRErF—7

M3 x3mm
Set Screw
ty bR 21—

Double Sided Sticky Tape (1)
WET—7 (1)

<>
<< >,

N

)
ESC (Not Included)
) ESC (RRICEEFhTEYELA. )
Double Sided Sticky Tape
M3 x 6mm mET—7
Button Screw
REVZAH 21—
Battery (Not Included)
Ny TF)— (RBRIIIEE
hTEYERA. )

v!;:




11. Front Bumper & Body Post / 70/ F NV IN— & RTF4—KRAb

[

M3 x 8mm Button Screw (4)
M3 x8mm KRRV 1) 21— (4)

=

M3 x 1T0mm Flat Screw (2)
M3x10mm 73w X2 1) 21— (2)

Lower Bumper (1)
a7 IN>IN—(1)

Foam Bumper (1)
T A—=LINVIN—(1)

Front / 702k

Lower Bumper
A7 INVIN—

S L
A;Ei::l
M3 x 10mm

Flat Screw
75y bRIYa—

R o ——
- =105
&7 1A .
05 ¢,
o (N > N
5 N7
ol &.®
| B
3 A
(
7
i
<>
1 7

M3 x 8mm
Button Screw
RRAVZA9 1) 2—

Upper Bumper
Ty IN—INZIN—

= (=3
Foam Bumper
PE Sa? NAVZAC

Assembled View

-19 -



A—RAMIvoay

Body Post Cushion

b

e

Front / 7O

E

£
E
3 & &

\
i 3
: PN s5i
> 5 2+
=K ;
KV N Sin
2k =N =

o

=iy

M3 x 10mm
Button Screw
RERVZJ ) 2—

Final Assembled View
X

=
BY

pYS

RFra—oUv7

Body Clip

Flanged Nut - 4mm

725>+ b -4mm
Body Post Cushion
RFra—RRA b ovvar

s
X
N &L
EN Sk
= 2%
R s
%h MW// \\ \MWU
Ik d
2%

Fv b -4mm

Rear / VU7’
— My

Flanged Nut- 4mm
72507

Body Clip

il

12. Body Post / RF71—K Rk
BAG 8

> = -
ﬂ . 3l o o
N s —_ N M -+
e SE = m o| &K
oo £ & n gD o] g¥
A a N S|
X £ c ol o
SN < o E=AN ol T ¥
22 ©) iz 25 < o] B
ot \H N“ﬁ ._w_x. ru\u—M M @
T ; = T -
m m N Sk 3 | o Mmﬂ
O 4~ a. o (==
SS SN ot =¥ o
x X =N Tik o
oMM o R [o]
== o
O

-20 -




13. Parts Include / ®RICZ&HBIN\—Y

=1

M2 x 9.8mm Pin (2)
M2x9.8mm EZ (2)

#500K Oil
#500K A1 JU

M5.1x15.4x0.3mm
Spacer (2)
AN—H—(2)

M10x 15x4mm
Bearing (2)
7Y T(Q2)

—

Differential Outer Joint (2)

TI702—T3a4 b+ (Q2)

3.5mm Cross Pin (1)
35mm7ORE> (1)

10T Aluminium Bevel Gear (4)
10T ZILERNIVFET (4)

18T Aluminium Bevel Gear (2)
18T 7 IVERNIVFT (2)

Gear Differential Gasket (1)
FTPTIHRTY (1)

[z

M2.6 x 8mm Flat Screw (4)

M2.6x8mm 75wy F RV 11— (4)

©

P5 O-Ring (2)
P50U> 5 (2)

39T Gear Differential Cover (1)

39T 77 7H/1\—(1)

39T Gear Differential Housing (1)

39T 7T TINII5 (1)

e

M3 x 6mm Flat Screw (14)
M3x6mm 7>y bR 1) 2—(14)

O

M3 x5 x 0.2mm Shim (2)
M3 x5x0.2mm & L (2)

M3 x 6 x 2.5mm Bearing (2)
M3 x6x2.5mmA7 Y5 (2)

O

M3 x 6 x 1.0mm Spacer (2)
M3 x 6 x 1.0mm AR—H—(2)

Ol

M3 x 6 x 1.5mm Spacer (8)
M3 x6x 1.5mm XX—4— (8)

O

M6 x 5 x 2.8mm Nut (2)
M6 x5x2.8mm 7+  (2)

O

M5 x 8 x 2.5mm Bearing (4)
M5 x8x2.5mm A7 Y5 (4)

gl

Pivot Ball (8)
ERY bR—IV (8)

M4 x 10mm Set Screw (4)
Max10mm -ty FR7 11— (4)

Crme

4.8mm Ball Stud (4)
4.8mmKR—ILAZ Y F (4)

(T

5.8mm Ball Stud (4)
58mm R—JVAZ Y K (4)

)

M3 x 10mm Button Screw (2)
M3 x10mmARZ X7 1) 12— (2)

e

M3 x 20mm Button Screw (1)
M3 x20mmARZ AU a1—(1)

J_]

M8 x 10.5mm Steering Post (2)

M8x10.5mm AF7 U VT RA b (2)

Oll

M5 x 6.5 x 2.5mm Brass Spacer (2)

M5 x 6.5 x2.5mm 75 AAR—H%—(2)

Ol

5mm Steering Flat Head Washer (2)
SmmRFTIVTTSY bAY FTvdv—(2)

O—>

Steering Arm - Left(1)
ATT7 V7 —L-ER(1)

Steering Arm - Right(1)
ATV ITT7—L-FH()

=/ O
C @)

Steering Link(1)
ARTFTIG5U29(1)

-21-



13. Parts Include / HmlcZ&HBIN\—"Y

Suspension Mount FR-0 (4)
Y AI V> FFR-0 (4)

Front Suspension Arm (2)
7Y b HYR7—L4(2)

o
o
C70 o°
o
o o
o
o o
OQ o
o

o ard

M3 x 46mm Pin (4)
M3 x46mm £/ (4)

N

L0
[ UJ

Suspension Mount FF-0 (1)
HRAITV M FF-0(1)

— OO o g

Rear Suspension Arm (2)
V7 -B9A7—L(2)

(o]

C> 000000000 O

©  Main Chassis (1)
XA v—(1)

@u =0

Rear Suspension Mount RR+1 (1)
U777~ b RR+1(1)

o
O000O0O0O0OO0OO0

0O O0OO0O0O0O0O0OO0OO

TN
L & |

Front Battery Holder (1)
7ary by FU—=KILE—(1)

OB

17T Pinion Gear (1)
17TEZFF7 (1)

Motor Plate (1)
E—Z2—T7L—1(1)

H

M1.5 x 9mm Pin (1)
M1.5x9mm E>/ (1)

O

M4 x 6 x 0.2mm Shim (1)
M4 x6x0.2mm < L (1)

O

M4 x 6 x 5.7mm Post (1)
M4 x6x5.7mm KX k(1)

©

M4 x 10 x 4mm Bearing (2)
M4 x 10X 4mm A7 Y5 (2)

M5 x 10 x 4mm Bearing (2)
M5x 10 x 4mm X7 1) > 5 (2)

[

M7 x 6.9mm Bearing Spacer (1)
M7 x6.9mm N7 ) 2 FAR—H— (1)

1T

M8 x 23mm Bearing Post (1)
M8x23mm N7 YV G RA k(1)

(e

M3 x 4mm Button Screw (1)
M3 x4mmREZ VR 1) 2—(1)

(o

M3 x 6mm Button Screw (8)
M3x6mm K2RV 1) 21— (8)

[

M3 x 6mm Flat Screw (15)
M3x6mm 75w F XS 1) 12— (15)

e

M3 x 8mm Flat Screw (1)
M3x8mm 75y FRAT1)a1—(1)

ez

M3 x 10mm Flat Screw (1)
M3x10mm 75wy X7 1—(1)

gsce

M3 x 16mm Flat Screw (1)
M3x16mm 75y XS a—(1)

Lo ° |

M4 x 43.5mm Shaft (1)
M4x43.5mm<+ 7 k(1)

Rear Battery Holder(1)
U7 Ny T U—=KRIVE—(1)

-22.




13. Parts Include / #G@IcE &HBHIN—"Y

M5 x 6.5 x Tmm
Brass Spacer (1)
TS AAR—H—(1)

Front Bulkhead- Left (1)
Ay kN oay K- &8 (1)

Front Bulkhead- Right (1)
Zar kb g Ay F-FH#l (1)

Bearing Holder (2)
ATV VI RIVE—(2)

[e)e]
DO o o T
[o}e] o0

Upper Deck (1)
7yIN—TvF(1)

Bulkhead A (1)
NI~y FA(T)

Bulkhead B (1)
NIbo A~y KB(1)

e

M3 x 8mm Flat Screw (4)
M3x8mm 735y PRI U a1—(4)

e

M3 x 10mm Flat Screw (4)
M3x10mm 75y F A7V 21— (4)

(nm

M3 x 6mm Button Screw (4)
M3x6mmiRZ AT 21— (4)

T

M3 x 8mm Button Screw (2)
M3x8mmRZVRXTY) 1—(2)

(ses

M3 x 12mm Button Screw (2)
M3x12ZmmREZ VAT 12— (2)

—

M3 x 10mm Flat Head Screw (4)
M3x10mm 735w bAY FRY 1) 2—(Ev o4 XDERZ) (4)

BAG 4

Front Shock Tower (1)

ZAYbravorT-—(1)

Front Body Post Tower (1)
7Y bRT4—RKA 2 T—(1)

Rear Shock Tower (1)
V73w o27—1)

M3 x 6mm Flat Screw (4)
M3x6mm 75w b X)) 21— (4)

—

Cpmm

4.8mm Ball Stud L=4 (2)
4.8mm R—JVRZ v K L=4(2)

(O

4.8mm Ball Stud (2)
4.8mm R—ILAZ Y K (2)

g

5.8mm Ball Stud (4)
58mmAR—IVAZY K (4)

©)

M3 x 6 x Tmm Spacer (2)
M3 x6 x Tmm AXR—4— (2)

Ol

M3 x 6 x 1.5mm Spacer (4)
M3 x 6 x 1.5mm AX—1H— (4)

‘@juiinl@i
7 /‘— \\
O N

Upper Linkage Mount (4)
TYIN—Vr—II9UF (4)

O ©)

Bulkhead Cover A (1)
LI~y FAN—A(1)

M1.5 x 9mm Pin (1)
M1.5x9mm E> (1)

@l

M3 x 6 x 2mm Spacer (2)
M3 x 6 x 2mm AX—1—(2)

©L

M3 x 6 x 4mm Spacer (6)
M3 x 6 x 4mm AN—H— (6)

Ol

M4 x 6 x Tmm Spacer (1)
M4 x6x Tmm AXR—145—(1)

©ll

M8 x 2mm Shock Tower Shim (2)
M8x2mm 3 v V27— L (2)

Aluminum Drift Gear Adaptor (1)
TIVERUZ FFT7T7HET2—(1)

48 Pitch Spur Gear 75T (1)
48 Ew F 75T AN—F7 (1)

O ©)

N — |
UOOOOOOOOOOE

Bulkhead Cover B (1)
NIVI Ay RAIN—B (1)

Front Body Post (2)
70V b R7F4 =KX (2)

-23-



13. Parts Include / ERmicE8HB/I\—Y

M3 x 3mm Set Screw (8)
M3x3mmty FAZ 1) 21— (8)

[

M1.6 x 5mm Socket Screw (4)
M1.6X5mm VY F XS 21— (4)

[

M3 x 6mm Button Screw (4)
M3 x6mm RZ VA7) 21— (4)

O

4.8mm Ball Stud (4)
4.8mm R—JVAZ Y K (4)

1.3mm Stabilizer (1)
13mm AZES 15— (1)

4.75mm Stabilizer Ball (2)
475mm R ZES A HF—KR—)U (2)

o]

Stabilizer Locker (4)
AZESAHF—Ovh—(4)

Ol

M4 x 7 x 2.5mm Bearing (4)
M4 x7x25mmAN77 1) >4 (4)

1.2mm Stabilizer (1)
1.2mm AZEZ 1 H—(1)

===l

4.8mm x 16mm Ball Cap (14)
4.8mm x 16mm R—JbF v v 7 (14)

O
.

Stabilizer Ball Cap (2)
RARESAHF—R—IbF+ v T (2

QOD
=

Anti-Roll Bar Holder (2)
ARZESAH—=KRILA—(2)

M3 x 3mm Set Screw (2)
M3x3mmEy FRZ U 21—(2)

M3 x 6mm Set Screw (2)
M3x6mmty FRA7 1) 21— (2)

[

M1.6 x 5mm Socket Screw (4)
M1.6x5mm YTy A1) 1—(4)

s

M3 x 10mm Button Screw (2)
M3x10mmREZZX7 1) 21—(2)

O

4.8mm Ball Stud (4)
4.8mmR—JVLRAZ v F (4)

O

4.8mm Ball Stud L=9 (2)
4.8mm R—JVXZ v FL=9 (2)

©ll

M3 x 6 x 2.0mm Spacer (2)
M3 x 6 x 2.0mm AX—1— (2)

M5 x 10 x 3mm Bearing (2)
M5x10x3mmA7 U245 (2)

M5 x 10 x 4mm Bearing (6)
M5 x 10 x 4mm X7 1) > 5 (6)

=—

M2 x 9.8mm Pin (4)
M2x9.8mm E (4)

b

M5.7 x 4.2mm Flanged Tube (2)
M5.7x42mm 75 IF1—7(2)

-

M5.7 x 5.5mm Flanged Tube (2)
M5.7x55mm 75> VFa1—7(2)

1T

M3 x 22.9mm Pin (2)
M3 x229mm E> (2)

1T

M3 x 26.4mm Pin (2)
M3 x26.4mm £/ (2)

(I | |

28mm Turnbuckle (4)
28mm Z—> I\ )b (4)

1111 IO |

42mm Turnbuckle (2)
42mm 22— I1\v 7)b (2)

O
9

4mm Wheel Adaptor (4)
Amm RA—IVT7 ETZ— (4)

T

Outer Shaft (2)
TIA—=+7 k(2

4.8mm x 16mm Ball End (4)
4.8mmx 16mmR—)VIT F (4)

Rear Upright - Left (1) / Right (1)
D77y TZ40-£(1)/& ()

®)
e]e)

Knuckle Arm (2)
Ty oIT—L4(2)

C-Hub - Left (1) / Right (1)
CNT-EMN/EQ)

SSK Driveshaft (2)
BAFZIvoI+T7 Q)

-24 -




13. Parts Include / i< 8HBHIN—Y

6d

2.5 x 6 x 0.4mm E-Ring (8)
2.5x6x04mmE!) > % (8)

©

M2.8 x 1.9mm O-Ring (4)
M2.8x1.9mmOYU >4 (4)

©)]

O-Ring Cover (4)
OV THIN—(4)

Shock Piston (3 Holes) (4)
ayvIEX B ER—I)(4)

O

M12.5 x 1.5mm O-Ring (4)
M125x 1.5mmOY > % (4)

o
#350 Oil
#350 F 1)U

L L

Shock Body (4)
YavIRT14—(4)

M1.4x

Bottom Cap (4)
RhLFvv7(4)

\

Upper Cover (4)
7y IN—HIN— (4)

Adjustable Ring (4)
AU (4)

=

M1.4 x 14 x 20.5mm 5.25T Spring (2)
M1.4x14x20.5mm 5.25T R 7Y % (2)

=

14 x 20.5mm 5.75T Spring (2)

M1.4x14x20.5mm 5.75T 27UV 45 (2)

Ol

Big Bore Damper Foam (4)
EvIRT7EVIN—=T +—L (4)

Ol

Shock Silicon Cap (4)
Yavoy)avFvyy74)
[/

M3 x 23mm Shock Shaft (4)
M3x23mm>3av 7+ 7 bk (4)

5.8mm x 10.2mm Ball Cap (4)
5.8mmx 10.2mm R—)bF v v 7 (4)

Shock Top Plastic Cap (4)
VAV MY TTSRAFYIF+ v T (4)

Aluminum Spring Base Cover 13mm (4)
FIVERFTY) G R—=Z#/3—13mm (4)

D

M3 x 6mm Flat Screw (5)
M3x6mm 75w FRZ 1 21— (5)

M3 x 8mm Flat Screw (3)
M3x8mm 75w bR U a—(3)

I

M3 x 10mm Flat Screw (2)
M3x10mm 73wy F AT 21— (2)

T

M3 x 6mm Button Screw (3)
M3x6mmRZV A7 21— (3)

1

M3 x 8mm Button Screw (4)
M3 x8mmRZ A1) 21— (4)

|

M3 x 10mm Button Screw (2)
M3 x10mm K2R U 21— (2)

i

4.8mm Ball Stud (1)
4.8mm R—JVRAZ v K (1)

=

4.8mm Ball HEX L=4 (1)
4.8mm R—IV(75A) L=4(1)

Flanged Nut - 4mm (4)
75YFy b -4mm(4)

;

Body Clip (8)
RT4—=71)v7(8)

&

Body Post Cushion (4)

RFra—RA b v3>(4)

1©

3MM Flat Head Washer (2)
BMM 73wy bAY FOwv v —(2)

©

M3 x 6 x 4.0mm Spacer (3)
M3 x 6 x 4.0mm AX—1— (3)

(I -

18mm Turnbuckle (1)
18mm 22— /Ny 71U (1)

d I —

Antenna and Antenna Rod Head (1)
TYTF&7VTHOY FAv F(1)

Double Sided Sticky Tape (1)
mET—7 (1)

-25-



13. Parts Include / #GIcZ 8HBIN\—"Y

Lower Bumper (1)
a7 /NviN—(1)

BAG 8 ?

Servo Saver (1)
P—REe1/3—(1)

6

Servo Plate (1)
Y—RFTL—F (1)

Antenna Post (1)
TUTFRAR()

Upper Bumper (1)
7y IN—=INZIN— (1)

Servo Post (1)
HY—RRZ (1)

[\ |o o
oo O

(Jooooooooooo0o00000

Rear Body Post (2)

ay Servo Mount (1)
V7 -RT71—=KZH(Q2)

H—RIU2 (1)

Foam Bumper (1)
7+ —LINVIN—(1)

|z

M3 x 10mm Flat Screw (1)
M3x10mm 75wy FXo ) a—(1)

@)

M5 x 7 x 0.2mm Shim (1)
M5x7x0.2mm < L (1)

M3 Lock Nut (1) M5.7 x 5.5mm Flanged Tube (1) M3 Countersunk Washer (1)
M3IOvZF+wv k(1) M5.7x55mm 75T Fa—7(1) M3ADVR—22 Ty v—(1)

IQ:@M @@1
Q\V/"w A

Cross Wrench (1) Cross Wrench (1)
JAALYF(1) JOXLVF(1)

Ball Cap Socket (1)
R=IbFvv7Vrv (1)

Turnbuckle Tuner (1)
A=Y\ IVF1—F(1)

Ball Link Plier-A (1)
K=V 29 T754%—-A(1)

Ball Link Plier-B (1)
"=V 9754 —-B(1)

-9k -




DRIVER (E8) DATE /3 7 09 7 18

Joe (B#) o0 s MM s vy
CIRCUIT @&# PYC
B Place (:m) [Jindoor (=) Outdoor (=51
o ] Track (it Asphalt (& Carpet (%
I0)s CALEJRADIOYCONTROIRT OURINGIEAR, Wrack eaie) sphalt ) (] Carpet tee
SEBETTING -L- /] W Traction ¢msn) [ High (%) V] Medium ) [ Low ()
SEEET [l Track Condition (iBit4RiR) [V]Flat (w8 (] Bumpy (mis)
1 Gear Diff 0 il | shockabsorber i |WAGEEERTG
“ (2R [J spool () T mm Wheel Hex mm E oil (R (8@t 35)
i\ ik 5 m
m — [V] Gear (ast) . # 500
(/) 0 mm — | Piston (== Camber Angle
o i 2000000 _wt/g v £ @‘,ﬂgu\r@‘ I 2 ) 4 Holes (5MaR) 2
-]
= Pudd - L 1.1 mm | ———
Z 2 cem (Jow T (Oh&O) { == __——————| sway Bar (59)
mm Spring (3#$%)
4 D OV = M1.4x14x205_5.25T 1.3 mr
s:: % Ro]gng Shim 2 48.5 mm | Green #é& Droop (HE)
mm mm (——wu__ | Bladder Foam
@ ' E (TGS 1.5 mr
hl’ : (E Yes["] No[/] | Downstop
— (RSSIERED)
e 1.5 mm , T —a c | Aebonnd (% 52 mr
= b Rl
Rolling Shim 5 hd Toe Angle (s:)
i -lm 0 mm \\'\é Notes (##&t) 7 ;
T 2 = -

ol 1 T 8| Ride Height

@ Oil (hmE) (REHEEE) 532
e . m
g # 425 —_—

>
»

Camber Angle

e ~——| Piston (%)
\ R m 2 @ 4 Holes i an) 7
\ Wheel Hex | I.1__mm

% Spring Gi5) Sway Bar (p5faig)
="2 M1.4x14x20.5_575T 1.2 mr

1 vellow #£
: Dro T2
1 Bladder Foam op (HMEE{TIR)

(HEBTREF4R) 22 mr
Yes[] No[V] Downstop
Rebound (3#i) (!E‘E?.IJ:BM'L)44
0 % _;ﬂ
————— | Toe Angle (f)

3

5 mm

| Notes ()

T | [l o]
: EEm——— S
| o) OJO/® H@) L
WIDTH 28 — = WIDTH 26

186 imm 183 imm

=

FRONT @) REAR &) Spur Gear (k) 72 T Pinion Gear (E#T#) 25 T

Tire
() P

P Motor (5i#) HWV1013.5T Battery (®it) Scorpion

Compound 36

o ESC (®|3#) HWXR10 PRO Stack Spec Servo (faREs8) Power HD R12

36

Body (##) Honda Civic MK9F Wing (B®)  Standard
Weight (@=mH) 1370 g Wheel Base (#5) 258 mm

(Spur/ Pinion x 2.29) : 1
(65 ):1

Insert
(Ba18)

Wheel
(#E)

Final Drive Ratio (itt)

N

Tire Treatment MG3

Cl

MG3

W) JIHILO (£¥®) dwv3add

© &

: N

|
s W4
b | ) /
> @

[T I%%




W10)SCAVEJRADIOYCONTROIRTOURINGICAR]

SHL v

DRIVER (E8) DATE e 7

(BHA) (=Y =4

rMmmnnm /S Y'Y

CIRCUIT (FEH

M Place () [Jindoor (zm) [J outdoor (=1

W Track (i)

[ Asphalt (=)

[[] carpet ()

RTINS B Traction @n##) [ High (&) ] Medium () [ Low ¢
SFEEET B Track Condition (Bitsrin) [ |Flat (18) (] Bumpy )
g . bsorber #R# | ELG
=] Gear Diff mm | shocka g
“ - \ (EREE®) DSPDOI (EL%) mm Wheel Hex - f Oil GamE) (B ib§E) ——
m . [JGear st) —\ - #
- | (iR E/E R) i Piston (=) Car?yt;eﬁ;ﬁ/})ngle
o 7 Wt/9 CJue e 2 3 4 Holes °
o —
o Puddy IS e mm | ————
z B rm) LJIOWT @!l.i ‘.“!5@ §I —— Sway Bar (i)
4 = mm
Droop (HM{Ti8)
Em Bladder Foam
@ : (HETEEREL) mm
bl’ Yes[ ] No[] | Downstop
(3R LLPR{T)
~r L Rebound (i m
%
]
i b Notes (i) Toe Angle (%£)
shockabsorber =% |ILEGEELL
’ oil GamE) L
4 mm
i . Camber Angle
Piston (&) (M)
2 3 4 Holes
’ ‘ mm I —
S B g
Spring (50 way Bar (Fi%iig)
mm
N ——
§ D T
i&;l' | Bladder I_:oam roop. (BT
~r (HEBTHERIGS) mm
Yes D NOD Downstop
Rebound (&t (R ILRA)
mm
%
Toe Angle (Rf)
Notes (fkf) o
A
WIDTH 26
/mm

(W) "YIHLO

FRONT @ REAR #&J) Spur Gear (ki) T Pinion Gear (E$Tta) T
Tire / ||| Motor i) Battery (mit)
Compound I | ESC (m) Servo (fABRss)
(B4 Bz{H)
Insert I | Body () Wing (m#)
(B&HB)
Wheel I | Weight (a=m) g Wheel Base (s3) mm
(R E) -

. . . S P : 01

Tire Treatment I I Final Drive Ratio (&tt) ( plzr/ fnion )X_2129)
(H47k) i




o

8
8

&
e

3RAC-BS48RO/TE ¥480 3RAC-BSS8HS/TE  ¥850 3RAC-DP0O9 ¥680 SAK-A524 ¥510 SAK-AS525 ¥510 SAK-A526 ¥1350 SAK-A502 ¥25:
7075 Aluminum 4.8mm 7075 Aluminum 5.8mm Big bore pistom Front Suspension Arms ADVANCE 2K18 EVOH Suspension Mount Sakura Advance
Roll Bar Ball (4pcs) Hex Ball Stud H=5 (4 pcs) 1.1 x4 For Advance 2K18 V79 AT7—L For Advance 2K18 Aluminum Bulkhead
4.8mm7IbEa—/b\— 58mm7ILIR—ILARYE  EwORT7TEVR ADVANCE 2K18 EVOA ADVANCE 2K18 EVOA ADVANCE 2K18 EVOA Sakura AdvanceR
- 4pcs &5mm - 4pcs F1x4 72aYbFRT—L UTHAT—L YAV H TIVZNILIAY R
o, ®
\'\—.!,
SAK-A529/C ¥340 SAK-A535 ¥4230 SAK-D332/BK ¥920 SAK-F54A ¥680 SAK-F54B ¥340 SAK-F63/V3 ¥2710 SAK-F63C ¥85
Mé x 5 x2.8 Nut For Low Profile Big Bore Shock Aluminum Spur gear M5 x 6.5 x 2.5 Brass Spacer Steering 5mm Flat Head ~ Gear Differential Set Diff Quter Join_V2
Advance 2K18 For Advance 2K18 adaptor For Sakura D3 For KIT-FFEVO Washer For KIT-FFEVO For KIT-FFEVO for FFEXEVO
ADVANCE 2K18 EVOF ADVANCE 2K18 EVOA SAKURA D3B7 /L= KIT-FFEVORAMS x 6.5x 2.5  FFEVOR] 5mm A7 7V KI-FFEVOBF7TF 7t vk FFEXEVORT 779452 —
M6x5x28 Fwvh O—7a774IVEYIRT7  RI\—=Fv 74T 52— TIARANR=H=— T7T7y kN FOw vy — Jaqvhhv7
YayirI—
8K 5 X
= \o

LY
SAK-F67/V2 ¥1350 SAK-F68A ¥250 SAK-F71A ¥680 SAK-F80 ¥5590 SAK-F81 ¥1350 SAK-F82 ¥1690 SAK-F83 ¥13!
Ratio 3.0 Motor Mount Main Shaft Spacer M5 x 6.5 x Tmm Brass Main Chassis Front Graphite Shock Rear Graphite Shock Front Bedy Post Tower

For KIT-FFEVO

For KIT-FFEVO

Spacer For KIT-FFEVO

For KIT-FFEVO

Tower For KIT-FFEVO

Tower For KIT-FFEVO

For KIT-FFEVO

KIT-FFEVOR KIT-FFEVORXAA >+ KIT-FFEVOFIM5 x 6.5 x KIT-FFEVOR XA >+ — KI-FFEVORY 5771 b+ KIT-FFEVORY 577 KIT-FFEVORY S 771 b
E—2—7L—} ThAR—H— 1mm~7 5 AZRR—4 — Z0OvkravirT— A ITYavI87— OYbRT4—RALET
),
(7P S % % N RG i
(2 2>,
= SO 5y,
35 s DI || @
‘n <N % "jS
= j % @ b
Y,
SAK-F84 ¥680 SAK-F85 ¥2540 SAK-MG19 ¥680 TS-BH310 ¥250 TS-S5410 ¥340 3RAC-BE4816/v2  ¥310 3RAC-BE4B16/V3  ¥2
POM Moulded Idler Servo Mount Bumper Set For M3 x 10mm Big Head M4 x 10mm 4.8mm Ball End Set 4.8mm Ball Cap Set
Gear 17T For KIT-FFEVO For KIT-FFEVO KIT-MINI EVO Screw (5pcs)) Set Screw -16mm & 12mm /V2 -16mm_V3
KIT-FFEVOFIPOM 8E vy KIT-FFEVOA KIT-MINI EVOA M3 x 10mmE vy K M4 x 10mm 48mmA—JVIVRtEyh  4.8mm R—IbFvy
FTARZ=FT717T Y—Rovh ASZACE N Y1) 2—(5HAY) ybRY)2— - 16mm & 12mm/V2 Tk -16mm_Vv3
S ¥ % ©
iV Vv % % S
VIV o o®
SRS
VRNV I RER =y 5y 39| d
3RAC-BS58H4/TE ¥1530 3RAC-BS4806/TE ¥1530 3RAC-BS480975/TE ¥1690 3RAC-ER2506 ¥150 3RAC-PN1509 ¥310 3RAC-PN2010 ¥150 3RAC-TR328 ¥4
7075 Aluminum 5.8mm 7075 Aluminum 4.8MM 7075 Aluminum 4.8mm E-Clip2.5x6x04-10pcs 1.5 X 9mm Steel M2 x 10mm 64 Titanium 3mm
Hex Ball Stud H=4 (10 pcs) Ball Stud L=6 (10 pcs) Ball Stud L=9 (10 pcs) E-21)v 7 2.5mm(A1E) x Pin - 5pcs Steel Pin- 5pcs Turnbuckle - 28mm (2 F
- Teflon Coated - Teflon Coated - Teflon Coated 6mm(4+%) x 0.4mm (Ed+) 1.5 xIMmAF— M2 x 10mm 64F 2> 3mmA—>//\y
7075771LZ5.8mm Hex R— 70757 /UZ4.8MM R—Jb  4.8mm7ILIR—ILAZ YR -108 IWE> -58% AF—ILEV-58# 21 - 28mm(2pcs)
JVARY FR4mm(10pcs)  R%w F&E6mm (10pcs) ZIIWEImm - 10pcs
TI7QYA—T4YT -F70Y3a—T40Y (F7Oya—F4%)
N
©© ©© ||°
©© @

©) @ © ©
3RAC-TR342 ¥540 3RAC-WF310/BK ¥370 3RAC-WF315/BK ¥370 3RAC-WF320/BK ¥370 SAK-X27 ¥ 2750 SAK-X27A ¥ 920 SAK-X27B ¥7
64 Titanium 3mm Turnbuckle  Aluminium M3 Flat Washer ~ Aluminium M3 Flat Washer ~ Aluminium M3 Flat Washer  SSK Driveshaft SSK Swing Shaft SSK Outer Joint
- 42mm (2 Pcs) . 1.0mm (10 Pcs) - Black 1.5mm (10 Pcs) - Black 2.0mm (10 Pcs) - Black For Sakura XI For #SAK-X27 For #SAK-X27
AFR3mMmB—=INU IV MIX 1.0mm ZIVETwie—  MIX1SmmPILITwie—  M3x20mm7IbITwiv—  SAKURA XIEBZAF SAK-X27 BRA VT 2% Tk SAK-X2TR7 92—V aA
- 42mm(2pcs) (10Pcs ) - 75w s (10Pcs)- 75wy (10Pcs)-F5v% S OZ Wl (EHRDORER) (EEIRDORER)



e 7y N e ]
I N VA S TN ]

DY e L LT o E DA K

Copyright © 2018 World Space CAD Industrial Co., Lid./ Z{Eirsns; sy



